

## Certificate Of Analysis

**Product No.** B604340  
**Product Name:** Latex beads, amine-modified polystyrene  
**CAS NO.** 9003-53-6  
**Lot No.** L229222  
**Inspection Date:** 2022-09-02  
**Reinspection Date:** 2024-09-01

Test	Specification
DIAMETER	1-1.9
SOLID CONTENT	44595
APPEARANCE	White suspension



Manager of Quality Control